The Qualities of Trees Grown in Southern Hokkaido
Japanese Red Cedar
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Studies were made on the qualities of Japanese red cedar Cryptomeria Japonica D Don grown
in Southern Hokkaido The results arc summarized as follows
(1) The growth of stem diameter was not good after more than about 30 years old had passed
(2) Among the tested trees there seemed to be some whose qualities were different from those of
the others Since their wood color bulk density and these radial variation within trunk were
different
(3) Dead and rotten knots were seen on the sawn lumber and some discoloration and wounds by
insects were also recognized on the upper and lower parts of the dead knots
(4) The heart wood or almost all the tested trees had a color similar to that of those grown in
Honshuu  Japan
(5) Most of the tested trees had a bending strength and a compressive strength which were
greater than the lower limits set as the standards for Japanese red cedar except the part near pith

and the place where the ring width was large
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Fig 1 The variation of bulk density
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Fig 2 The color of heart wood
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Table 1 Resuits of shrinkage test.

S E BAKE L %A B IR (%) SRR (%)
Specific gravity Shrinkage per 1% of Shrinkage from green to
based on air dry moisture content oven-dry moisture content
t r | t r
0.38 0.23 0.09 0.23 6.4 2.4
0.30~0.47 0.15~0.33 0.03~0.14 0.03~0.85 4.0~8.8 1.0~4.1
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Note) Symbols 1, t and r mecan longitudinal, tangential and radial direction, respectively.
FERIEFESM, TREHETH S,
The values in the first line are mean values, and those in the second line are minimum
and maximum value.

F2R HEMHOBEABRER

Table 2 Results of strength tests

vl REIHE AR I Hi P oR firy o 7 5RE JAER i
F 7 Specific gravity Annual Bending Modulus of elasticity Compressive
Tested . . . . . .
tree based on air ring W'}dth strength in static bcndmg strength
number dry (mm) (kyl/cnt) (10°kg {/ci) (kg!/cnd)
1 0.43 2.4 724.0 86.8 388.6
0.38~0.46 1.8~3.0 631—813 68~107 318—~456
9 0.36 4.2 538.0 66.5 305.0
0.32~0.40 2.0~7.1 447~632 39~87 241~ 360
3 0.39 2.5 626.6 85.8 359.1
0.37~0.41 1.2~4.7 538~672 61~104 304~383
4 0.38 2.7 620.4 91.6 366.1
0.36~0.41 1.6~4.0 559~692 72~105 329~406
5 0.37 2.3 610.7 79.1 344.2
0.34~0.40 1.6—~3.0 547~682 67~91 308387
6 0.38 3.3 611.7 74.9 341.8
0.37~0.40 1.6~4.7 552~669 67~89 302~361
. 0.38 2.9 597.1 88.5 332.8
/ 0.33~0.42 1.0~6.8 432~695 51~109 239~395
8 0.35 3.2 528.2 74.3 297.0
0.31~0.37 1.7~5.1 458~571 52~94 232~353
9 0.42 2.8 678.4 90.6 361.8
0.38~0.45 1.7~3.8 599~750 78~102 337~394
10 0.36 2.7 543.5 80.7 321.4
0.34~0.38 1.4~3.5 511~587 71~89 303~341
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Note) The values are test results from specimens which are over 5 centimeter distant {rom pith.
LRI, TRGERTH A,
The values in the first line are mecan values, and those in the second line are minimum and maximum
value.
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